Home  |  Catalog  |  Information  |  Gallery  |  About  |  Contacts  |  Order-basket   
 
Catalog
  italian   french spanish deutsch english polish russian

Number: Description:

MTZ Belarus Catalog -> Gearbox -> 1703

Gearbox Control



   

The necessary parts which you will not find on this page in addition
can be ordered in "order - basket".

Mark with help:interesting positions.
Press the button "in order" for order modification.

For viewing your order press "order-basket" are ordered positions.

Number # P Description Weight, kg 80-82 900 920 950 952 1005 1025 1221 Comment  
70-1703010-A1     Cover of R-h shifts lever 17.800 1 701703010A1
70-1703025-B 1 Cover 16.000 1 701703025B
50L-3724050 2 Hood 0.000 1 50L3724050
VK12-3 3 Switch blockage start (VK12-5, VK-418, VK-418A) 0.048 1 VK123
70-1703201-B-01 4 Shaft (L=486, spl=6) 1.640 1 701703201B01
SSH-611 5 Key 6x11 0.010 1 SSH611
70-1703210-B 6 Support 1.250 1 701703210B
030-034-25-1-4 7 O-ring 0.003 1 0300342514
8 Washer 0.000 2
50-2403034-A 9 Templet bolt (M12x1,75; L=80mm; S-19)(50-2403034-01) 0.083 1 502403034A
SHCK8x20 10 Pin 0.000 1 SHCK8x20
11 Stopper 0.000 1
70-1703220-A 12 Lever 1.470 1 701703220A
70-1702125 13 Handle (12-12-108) (A13.04.010) 0.052 1 701702125
70-1703203-A 14 Hood of R-h shift lever 0.029 1 701703203A
70-1703202-A 15 Shifter arm (70-1703202-A) 0.088 1 701703202A
SHCK8x25 16 Pin 0.010 1 SHCK8x25
3,2x25 17 Split pin 0.000 1 32x25
M12 18 Nut (1kg=63pcs) 0.015 1 M12
70-1703205 19 Stop 0.020 1 701703205
80-3503048 20 Bracket 0.070 1 803503048
M12x20 21 Bolt 0.000 2 M12x20
12OT 22 Spring washer (252137) 0.007 2 12OT
70-1702053 23 Plug 0.010 1 701702053
70-1703204 24 Bolt 0.100 1 701703204
M16 25 Nut 0.037 1 M16
50-1702148-A 26 Spring(L=28mm;D=9mm;d=6mm) 0.004 1 501702148A
KG1.1/4" 27 Plug 0.000 1 KG114
70-1703209 28 Ball (10,0-60) 0.011 1 701703209
10,0-60 28 Ball 10mm (B9922-100) 0.004 4 10060
M10x60 29 Bolt, S-17 0.040 2 M10x60
10OT 30 Washer 0.003 13 10OT
31 Stopper 0.000 1
M10x35 32 Bolt 0.000 10 M10x35
M10x30 33 Bolt (S-17) 0.031 1 M10x30
70-1703011 34 Lever 0.325 1 701703011
M10x18 35 Bolt 0.022 4 M10x18
50-1702107-A 36 Check plate (S=1mm) 0.003 2 501702107A
70-1703084 37 Plate 0.190 1 701703084
70-1703057 38 Spring 0.032 1 701703057
70-1703058 39 Washer 0.031 1 701703058
50-1702026 40 Gasket 0.018 1 501702026
ędesign by SOFTLINE Group